SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG440146C

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 2.30 48

Mode Sweep

6L

Count 100/100

RefLevel 30.00dBm  Offset 230 dB

Mode Sweep

6L

Count 100/100

1 Spurious Emissions

Limit Chee} PRSS Limit Chee "

20 dBkineSPURIOSANEABS- 2 ahes- 20 di

o """“""‘" b ‘

20 db )' i b /J \

RIO E e ™ ] L 2
RIOUS_LINE 1 \\ SPURIOUS LINE_ABS OO /L ‘HF ™
- S

CF 2.3055 GHz. 7013 pts. 1 MHz/ Span 71.0 MHz | | |CF 2.3055 GHz. 7013 pts. .1 MHz/ Span 71.0 MHz

2 Result Summa 2 Result Summa
2.270 GHz 2.288 GHz 1.000 MHz 227080 GHz -56.19 dBm -16.13 dB 2.270GHz 2.288 GHz 1,000 MHz 2.27080 GHz -56.09 dBrm -16.09 dB
2288 GHz 2292 GHz 1.000 MHz 2.29115 GHz -56.37 dBm 2.288 GHz 2.292 GHz 1.000 MHz 2.28905 GHz -56.38 dBm -19.38 dB
2.292 GHe 2.296 GHz 1.000 MHz 229594 GHz -55.24 dBm 2292 GHz 2295 Ghz 1,000 MHz 229570 GHz 55.34 dBm -24.94 dB
2296 GHz 2300 GHz 1.000 Mz 2.29990 GHz -47.35 dBm 2296 GHz 2300 GHz 1.000 MHz 2.29998 GHz -55.35 dBm -30.35 dB
2.300 GHz 2304 GHz 1.000 MHz 230394 GHz -29.78 dBm 2,300 GHz 2309 GHz 1.000 Mtz 2.30896 GHz -30.45 dBm -17.45 dB
2304 GHz 2305 GHz 50.000 kHz 2.30499 GHz -25.55 dBm 2,309 GHz 2.310GHz 50.000 kHz 231000 GHz -27.85 dBm -14.85dB
2,305 GH 2310 GHz 100,000 kHz 230543 GHz 3.77 dBm 2310GH: 2315GHz 100.000 kHz 231195 GHz 3.94 dBm -26.06 dB
2310 GHz 2311 GHz 50,000 kHz 231000 GHz -30.08 dBm 2315 GHz 2316 GHz 50.000 kHz 231502 GHz -29.79 dBm -16.79 dB
2311 GHz 2320GHz 1.000 Miz 231158 GHz -30.68 dBm 2316 GHz 2330 GHz 1.000 MHz 231614 GHz -31.56 dBm -18.56 dB
2320 GHz 2324 GHz 1.000 MHz 232006 GHz -55.53 dBm 2.320 GHz 2.324GHz 1.000 MHz 2.32006 GHz -47.16 dBm -22.16dB
2324 GHz 2328GHz 1.000 Mt 2.32501 GHz -56.14 dBm 2324GHz 23228GHz 1.000 MHz 2.32410 GHz -55.42 dBm -24.42 dB
238Gt 2337 GHiz 1.000 MHz 232831 GHz -56.26 dBm 23286tz 2337GHe 1.000 MHz 232813 GHz -56.11 dBm -19.11 dB
2.337 GHz 2341 GHz 1.000 MHz 233706 GHz -56.49 dBm 3377 CHs 33471 GHe 1,000 Mis 233753 GHz 56.28 dBm 2528 4B

Resy Readly &
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG440146C

FR1 n30 /5MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 2.30 d8

Mode Sweep s RefLevel 30.00dBm  Offset 23048 Mode Sweep s6L
Count 100/100 Count 100/100
Limit Chec¥ PRSS Limit Che
20 dBkineSPURIOSANEABS- 2 ahes 20 db .
o = B
I
20 4B I i| b
SURIOUs Un T h SPURIOUS_LINE_ABS 002
CF 2.3055 GHz. 7013 pts. 1 MHz/ Span 71.0 MHz | | |CF 2.3055 GHz. 7013 pts. .1 MHz/ Span 71.0 MHz
2 Result Summa 2 Result Summa
2270 GHz 1288 GHz 1.000 MHz 227169 GHz -56.10 dBm -16.10 dB 2270 GHz 2.288 GHz 1.000 MHz 2.27009 GHz -56.08 dBm -16.08 dB
2.288 GHz 2292 GHz 1.000 MHz 2.29182 GHz -56.03 dBm -19.03 dB 2.288 GHz 2.292 GHz 1.000 MHz 2.29190 GHz .
2.292 GHe 2.296 GHz 1.000 MHz 229598 GHz -53.63 dBm -2263 dB 2292 GHz 2.296 GHz 1.000 MHz 229590 GHz
2,296 GHz 2300 GHz 1.000 Mz 2.29998 GHz -41.37 dBm -16.37 dB 2296 GHz 2300 GHz 1.000 MHz 2.29986 GHz
2300 GHz 2304 GHz 1,000 Miz 230394 GHz -28.36 dBm -15.35 dB 2300 GHz 2309 GHz 1.000 MHz 230896 GHz
2304 GHz 2305 GHz 50.000 kHz 30498 GHz | 2,309 GHz 2310GHz 50.000 kHz 2.30999 GHz
2.305 GHe 2310GHz 100,000 kHz 230579 GHz 2310GHz 2315 GHz 100.000 kHz 231067 GHz
2310 GHe 2311 GHz 50000 kHz 231005 GHz 23156GHz 2316 GHz 50.000 kHz 231503 GHz
2311 GHz 2330 GHz 1.000 MHz 231108 GHz 2316 GHz 2.320 GHz 1.000 M 2.31602 GHz
2320 GHz 2324 GHz 1.000 MHz 232002 GHz 2320 GHz 2324GHz 1.000 MHz 2.32006 GHz
2324 GHr 2328 GHz 1,000 MHz 232402 GHz 2324GH: 2328 GHz 1,000 MHz 232414 GHz
2328 GHr 2337 GHe 1.000 MHz 232813 GHz 2328 GHz 2337 GHz 1.000 MHz 232876 GHz
2337 GHz 2341 GHz 1.000 MHz 233742 GHz 3337 GHz 2341 GHz 1,000 MHz 233746 GHz
4 M 05/21/2024 09:10:42 AN 05/21/2024
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seamancas. FCC RADIO TEST REPORT Report No. : FG440146C

FR1 n30 / 10MHz / DFT-s-OFDM / P1/2 BPSK

Middle Band Edge / Full RB

Ref Level 2080 dBm  Offset 2.30 B Mode Sweep sat
Count 100/100
Limit ChecH P
20 e
° i
‘ |
20 i
P A I T —
_ _— ] e . —
60 dBrr
CF2.3055 GHz 7013 pts 1 MHz/ Span 71.0 MHz
2 Result Summar
2270 GHz 2288 GHz 1.000 MHz 227009 GHz -56.64 dBm -16.64 dB
2288 GHz 2292 GHz 1000 MH2 229186 GHz -47.41 dBm -10.41 dB
2,292 GHr 2.29 GHz 1.000 Mz 2.29590 GHz -32.60 dBm -11.60 dB
2,296 Gz 2,300 GHz 1,000 MHz 229681 GHz -38.12 dBm -13.12dB
2.300 GHz 2.304 GHz 1.000 MHz 230331 GHz
2.304 GHz 2305 GHz 100.000 kHz 2.30500 GHz
2305 GHz 2315GHz 100,000 kHz 2.30704 GHz
2315 GhHe 2316 GHz 100,000 kttz 231506 GHz
2316GHz 2330 GHz 1.000 MHz 231614 GHz
2320 GHz 2324 GHz 1.000 MHz 2.32255 GHz
2324 GHz 2328 GHz 1.000 MHz 2.32446 GHz
2,308 Ghe 2337 GHe 1.000 Miz 232804 GHz
2337 GHz 2381 GHz 1.000 MHz 233718 GHz

©05:21:37 AM  05/21/2024
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seamancas. FCC RADIO TEST REPORT Report No. : FG440146C

FR1 n30 / 10MHz / DFT-s-OFDM / QPSK

Middle Band Edge / Full RB

Ref Level 2080 dBm  Offset 2.30 B Mode Sweep sat
Count 100/100
Limit ChecH P
20 e
0
[

x | |

- T ® w -~

[60 dBm —— ——

CF2.3055 GHz 7013 pts 1 MHz/ Span 71.0 MHz

2 Result Summar
2270 GHz 2288 GHz 1.000 MHz 228791 GHz -56.60 dBm -16.60 dB
2288 GHz 2292 GHz 1000 MH2 229178 GHz -46.79 dBm -9.79dB
2,292 GHr 2.29 GHz 1.000 Mz 2.29598 GHz -38.90 dBm -7.90 dB
2,296 Gz 2,300 GHz 1,000 MHz 229705 GHz -35.04 dBm -10.04 dB
2,300 GHz 2304 GHz 1,000 Miz 230398 GHz -31.95 dBm -18.95 dB
2.304 GHz 2305 GHz 100.000 kHz 230499 GHz -21.57 dBm -14.57 dB
2305 GHz 2315GHz 100,000 kHz 2306711 GHz 4.56 dBm -25.44 dB
2315 GHe 2316 GHz 100,000 kttz 231555 GHz -35.84 dBm -2283 dB
2316GHz 2330 GHz 1.000 MHz 231626 GHz -31.92 dBm -1852 dB
2320 GHz 2324 GHz 1.000 MHz 232259 GHz -37.18 dBm -1218dB
2.324GHy 2328GHz 1.000 MHz 232410 GHz -43.56 dBm -12.56 dB
2328 GHe 2337 GHe 1.000 Miz 232804 GHz -50.93 dBm -13.93 dB
2337 GHz 2381 GHz 1.000 MHz 233761 GHz -57.02 dBm -26.02 dB

05:21:59 AM  05/21/2024
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seamancas. FCC RADIO TEST REPORT Report No. : FG440146C

FR1 n30 / 10MHz / DFT-s-OFDM / 16QAM

Middle Band Edge / Full RB

Ref Level 2080 dBm  Offset 2.30 B Mode Sweep sat
Count 100/100
Limit ChecH P
20 e
0
|
‘ |

20 ;

SPURIOUS UNE ABS 002 .,/---w———-““Lf \_[mw. -

a — w | % —

[ ~

CF2.3055 GHz 7013 pts 1 MHz/ Span 71.0 MHz

2 Result Summar
2270 GHz 2288 GHz 1.000 MHz 227080 GHz -56.68 dBm -16.68 dB
2288 GHz 2292 GHz 1000 MHz 229194 GHz -48.13 dBm 1113 dB
2,292 GHr 2.29 GHz 1.000 Mz 2.29586 GHz -30.11 dBm 9.1 dB
2,296 Gz 2,300 GHz 1,000 MHz 229931 GHz -35.05 dBm -10.05 dB
2,300 GHz 2304 GHz 1,000 Miz 230378 GHz -29.84 dBm -16.84 dB
2.304 GHz 2305 GHz 100.000 kHz 230499 GHz -26.80 dBm -13.80 dB
2305 GHz 2315GHz 100,000 kHz 2.305%0 GHz 3.65 dBm -26.35 dB
2315 GHe 2316 GHz 100,000 kttz 231511 GHz -33.42 dBm -2042 dB
2316GHz 2330 GHz 1.000 MHz 231614 GHz -32.00 dBm -19.00 dB
2320 GHz 2324 GHz 1.000 MHz 2.32030 GHz -36.73 dBm -11.73dB
2.324GHy 2328GHz 1.000 MHz 232402 GHz -44.08 dBm -13.08 dB
2328 GHe 2337 GHe 1.000 Miz 232804 GHz -52.43 dBm -15.43 dB
2337 GHz 2381 GHz 1.000 MHz 233761 GHz -56.93 dBm -25.53 dB

Ready [IINNIN, 0
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seamancas. FCC RADIO TEST REPORT Report No. : FG440146C

FR1 n30 / 10MHz / DFT-s-OFDM / 64QAM

Middle Band Edge / Full RB

Ref Level 2080 dBm  Offset 2.30 B Mode Sweep sat
Count 100/100
Limit ChecH P
20 —
0
|
20 ; |
\
SPURIOUS L s ] [
e “ R
[ dm— e — =
CF2.3055 GHz 7013 pts 1 MHz/ Span 71.0 MHz
2 Result Summar
2270 GHz 2288 GHz 1.000 MHz 227116 GHz -56.64 dBm -16.64 dB
2288 GHz 2292 GHz 1000 MH2 229194 GHz -49.69 dBm -12.69 dB
2,292 GHr 2.29 GHz 1.000 Mz 2.29590 GHz -30.44 dBm -9.44 dB
2,296 Gz 2,300 GHz 1000 MHz 229935 GHz -34.86 dBm -9.85 dB
2,300 GHz 2304 GHz 1,000 Miz 230350 GHz -30.04 dBm -17.04 dB
2.304 GHz 2305 GHz 100.000 kHz 2.30495 GHz -28.29 dBm -15.29 dB
2305 GHz 2315GHz 100,000 kHz 230711 GHz 2.85 dBm 2715 dB
2315 GhHe 2316 GHz 100,000 kttz 231506 GHz -36.92 dBm -23.92 dB
2316GHz 2320 GHz 1.000 MHz 231610 GHz -32.69 dBm -19.69 dB
2320 GHz 2324 GHz 1.000 MHz 232022 GHz -36.47 dBm -11.47 dB
2.324GHy 2328GHz 1.000 MHz 232406 GHz -44.57 dBm -13.57 dB
2,308 Ghe 2337 GHe 1.000 Miz 232804 GHz -53.35 dBm -16.35 dB
2337 GHz 2381 GHz 1.000 MHz 233734 GHz -57.03 dBm -26.03dB
fesry
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seamancas. FCC RADIO TEST REPORT Report No. : FG440146C

FR1 n30/ 10MHz / DFT-s-OFDM / 256QAM

Middle Band Edge / Full RB

Ref Level 2080 dBm  Offset 2.30 B Mode Sweep sat
Count 100/100
Limit ChecH P
20 e
0
20 | &
SPURIOUS LINE ABS 002 — “\j \HM#M_
a o
o -
o .
L e T
CF2.3055 GHz 7013 pts 1 MHz/ Span 71.0 MHz
2 Result Summar
2270 GHz 2288 GHz 1.000 MHz 227045 GHz -56.78 dBm -16.78 dB
2288 GHz 2292 GHz 1000 MH2 229194 GHz -52.96 dBm -15.96 dB
2,292 GHr 2.29 GHz 1.000 Mz 2.29590 GHz -34.84 dBm -13.84 dB
2,296 Gz 2,300 GHz 1,000 MHz 229877 GHz -35.53 dBm
2,300 GHz 2304 GHz 1,000 Miz 230323 GHz -31.24 dBm
2.304 GHz 2305 GHz 100.000 kHz 2.30494 GHz -30.03 dBm
2305 GHz 2315GHz 100,000 kHz 2.30940 GHz 0.87 dBm
2315 GHe 2316 GHz 100,000 kttz 231502 GHz -37.43 dBm
2316GHz 2330 GHz 1.000 Mifz 231642 GHz -32.87 dBm
2320 GHz 2324 GHz 1.000 MHz 232010 GHz -37.21 dBm
2324 GHz 2328 GHz 1.000 MHz 232402 GHz -48.87 dBm
2,308 Ghe 2337 GHe 1.000 Miz 232804 GHz -55.38 dBm
2337 GHz 2381 GHz 1,000 Miiz 234098 GHz -57.07 dBm
Ready [IINNIN, 0
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seamancas. FCC RADIO TEST REPORT Report No. : FG440146C

FR1 n30/10MHz / CP OFDM / QPSK / Full RB

Middle Band Edge / Full RB

Ref Level 2850 dBm  Offset 230 dB Mode Sweep saL

Count 100/100
Limit Chee¥ P

zn —

o

20 I L

£ =

- —
[0 g ——— e m—
CF2.3055 Gz 7013 pis MR/ Span 71.0 MHz

2 Result Summar

2270GHz 2288 GHz 1.000 MHz 228791 GHz -56.53 dBm -16.63 dB
2288 GHz 2292 GHz 1000 MH2 229194 GHz -43.68 dBm -11.68 dB
2,292 GHr 2.29 GHz 1.000 Mz 2.29590 GHz -38.64 dBm -7.64 dB
2,296 Gz 2,300 GHz 1.000 MHz 229990 GHz -34.72 dBm 972 dB
2,300 GHz 2304 GHz 1,000 Miz 230382 GHz -29.06 dBm -16.06 dB
2.304 GHz 2305 GHz 100.000 kHz 2.30496 GHz -26.93 dBm -13.93 dB
2305 GHz 2315GHz 100,000 kHz 2.30538 GHz 2.09 dBm -27.91 dB
2315 GhHe 2316 GHz 100,000 kttz 231503 GHz -28.35 dBm -15.35 dB
2316GHz 2330 GHz 1.000 MHz 231606 GHz -30.74 dBm -17.74 dB
2320 GHz 2324 GHz 1.000 MHz 232002 GHz -36.32 dBm -11.32dB
2324 GHy 2328 GHz 1.000 MHz 232410 GHz -42.16 dBm -11.16 dB
2328GH: 2337 GHz 1000 MHz 232804 GHz -52.35 dBm -15.35 dB
2337 GHz 2341 GHz 1.000 Miz 233932 GHz -56.89 dBm -25.89 dB
L [ &
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seamancas. FCC RADIO TEST REPORT Report No. : FG440146C

Conducted Spurious Emission

FR1 n30 /5MHz / DFT-S OFDM / QPSK / 1RB1

Lowest Channel Middle Channel

Ref Level 30.00dBm  Offset 2.30 B Mode Auto Sweep 6L Ref Level 30.00dBm  Offset 2.30 4B Mode Auto Sweep 6L

Count 100/100 Count 100/100
1 Spurous Emsions
Limit Chec Limit Che:
Line _SPUR|OUS_LINE_ABS_0q2 P 20 dgline =SPUROUS_LINE_ABS od2 3
10
o 0
10 dgn 10 di
20 20
30 dBar 30 diew
SPURIOUS_LINE ABS 002 SPURIOUS LINE | ABS 002
40 am - - ~40 asm
50 ] [ T~ e [ A
N ——, P TN PN T v
60 60
30.0 MHz 54008 pts. 2.4 GHa/ 24.0 GHz. 30.0 MHz 54008 pts. 24GHz/ 24.0 GHz
2 Result Summar 2 Result Summan
30,000 MHz 1,000 GHz 1,000 MHz 62.23638 MHz -54.55 dBm -14.55 dB 30,000 MHz 1.000 GHz 1.000 MHz 40.907 05 MHz -54.65 dBm -14.65 dB
1.000 GHz 2.270GHz 1.000 MHz 226217 GHz -54.20 dBm -14.20 dB 1.000 GHz 2270 GHz 1.000 MHz 223043 GHz -54.18 dBm .
2.341 GHz 3.000 GHz 1.000 Mtz 2.83604 GHz -54.82 dBm <1482 dB 2341 GHz 3.000 GHz 1.000 MHz 298135 GHz -54.69 dBm
3.000 GHz 7.000 GHz 1.000 MHz 6.37026 GHz -50.63 dBm -10.63 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.50865 GHz -50.71 dBm
7.000 GHz 10,000 GHz 1,000 MHz 7.49367 GHz -51.52 dBm -11.52d8 7.000 GHz 10.000 GHz 1.000 MHz 7.456 67 GHz -51.53 dBm
10,000 GHz 14,000 GHz 1.000 Mz 1001575 GHz -53.98 dBm -13.98.dB 10.000 GHz 14.000 GHz 1.000 MHz 10.022 75 GHz -54.02 dBm
14.000 GHz 18.000 GHz 1,000 MHz 16.! GHz -53.97 dBm -13.97 dB 14.000 GHz 18.000 GHz 1.000 MHz 16.42845 GHz -53.99 dBm
18000 GHz 24000 GHz 1000 MHz 22.15990 GHz -48.98 dBm -8.98 dB 18000 GHz 24.000 GHz 1.000 MHz 22.12491 GHz -49.09 dBm
09:19:37 A 05/21/2024 09:21:09 A 05/21/2024
Ref Level 30.00 dBm  Offset 2.30 4B Mode Auto Sweep 6L
Count 100/100
1 $purious Emissions
Limit
Line _SPUR|OUS_LINE_ABS_0q2
10
o
10 dgn
-20
30 dBar
SPURIOUS_LINE ABS 002
40 am
50
P R——_— P JN N Py S S
60
30.0 MHz 54008 pts. 2.4 GHa/ 24.0 GHz.
2 Result Summar
30,000 MHz 1,000 GHz 1,000 MHz 47.693 65 MHz -54.01 dBm -14.01 dB
1.000 GHz 2.270GHz 1.000 MHz 213495 GHz -54.10 dBm -14.10d8
2341 GHz 3,000 GHz 1.000 MHz 2.99045 GHz -54.68 dBm -14.68 dB
3.000 GHz 7.000 GHz 1,000 MHz 6.49145 GHz -50.49 dBm -10.49 dB
7.000 GHz 10,000 GHz 1,000 MHz 7.46817 GHz -51.63 dBm -11.63 dB
10,000 GHz 14,000 Ghz 1.000 MHz 10.005 25 GHz -53.92 dBm -13.92 dB
14.000 GHz 18.000 GHz 1,000 MHz 1653593 GHz -54.07 dBm -14.07 dB
18000 GHz 24000 GHz 1000 MHz 21.56095 GHz -49.00 dBm -9.00 dB

08:18:13 A 05/21/2024
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seamron 1as. FCC RADIO TEST REPORT Report No. : FG440146C
Frequency Stability
Test Conditions FR1 n30 (BPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0004
40 Normal Voltage 0.0009
30 Normal Voltage 0.0003
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0012
0 Normal Voltage 0.0004 PASS
-10 Normal Voltage 0.0018
-20 Normal Voltage 0.0015
20 Maximum Voltage 0.0019
20 Normal Voltage 0.0000
20 Battery End Point 0.0005

Note:
1. Normal Voltage = 3.86 V. ; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage = 4.4 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 Al11-27 of 27
FAX . 886-3-328-4978



ssamoncas. FCC RADIO TEST REPORT Report No. : FG440146C

FR1 n38

Peak-to-Average Ratio

Mode FR1 n38 / 20MHz / DFT-S OFDM
Mod. P1/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.10 4.70 5.64 6.08 PASS
Mode FR1 n38 / 20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.46 PASS
TEL : 886-3-327-3456 Page Number i A12-10f33

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG440146C

Ref Level 3000 dBm  Offset 360dE * AnBW 20 MHz Ref Level 3000 aBm  Offset 36008 = AnBW 20 MHz
- A M08 MessTime 1ms - Att 3008 MessTime 1ms
TR
peeor ____________________________________________________________________isven|[ic
= = — =
1£02 1E0;
1E04 ! 1504 Al
! i
. i 1 _
| R Mean Pwr + 20,00 d8 || (2535 Gz Hhean Pur = 20,00 d8
2 Result Summ Sarmples: 20000 2 Result Surnm Samples: 20000
- 23.69 dBm. 2813 dBm 4.45 dB 2.00 dB 334 dB 4.10dB 444 = 23.12 dBm 28.23 dBm 5.10 dB 240 dB 4.12 4B A70 dB [}
05:42:16 MM 05/23/2024 05:42:35 MM  05/23/2024
Ref Level 3000 dBm  Offset 360dE * AnBW 20 MHz Ref Level 3000 aBm  Offset 36008 = AnBW 20 MHz
- A M08 MessTime 1ms - Att 3008 MessTime 1ms
TR TRGHFP
peeor ___________________________________________________________________iuvew]
1£02 . - 1E0;
&
!‘ {
I
1E08 TEo4 |
!
1
|
I ; "
| R Mean Pwr + 20,00 d8 || (2535 Gz Hhean Pur = 20,00 d8
2 Result Summ Sarmples: 20000 2 Result Surnm Samples: 20000
- 2219 dBm 28.06 dBm 5.87 dB 284 4B 48048 564 dB 5.50 4B = 21.69 dBm 28.18 dBm 6.49 dB 252 dB 4.96 4B 6.08 dB 630 dB
- nmn 3 . ] " Tt
05:42:54 MM 05/23/2024 05:43:13 AM 05/23/2024
Reflevel 000dBm Ofiset 36045 = AnBW 20 Mz
- an nom MessTime  1ms
TR
peeor ___________________________________________________________________iuvew]
1£02 <
TE-04: !
|
I ]
| |[EEEEEER Mean Pwr + 20.00 dB
2 Result Summ Sarmples: 20000
- 19.58 dBm 26.62 dBm 7.05d8 2.96 4B 53648 6.46 dB 7.06 4B
05:43:33 MM 05/23/2024

FAX : 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG440146C

26dB Bandwidth

Mode FR1 n38 : 26dB BW(MHz) / DFT-S OFDM

BW 10MHz 20MHz 30MHz 40MHz

Mod. P1/2 BPSK P1/2 BPSK P1/2 BPSK PI1/2 BPSK
Middle CH 10.18 20.22 31.58 39.34

Mode FR1 n38 : 26dB BW(MHz) / CP OFDM

BW 10MHz 20MHz 30MHz 40MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 10.31 | 11.23 | 2253 | 2261 | 3145 | 3221 | 4127 | 42.46

Mod. 64QAM |256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM |256QAM
Middle CH 11.39 | 1009 | 21.06 | 2039 | 33.07 | 3158 | 41.47 | 42.08

TEL : 886-3-327-3456 Page Number : A12-30f 33
FAX : 886-3-328-4978



ssamoncas. FCC RADIO TEST REPORT

Report No. : FG440146C

FR1 n38 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

P1/2 BPSK

Ref Level 30,00 dBn  Offset 35008 = REW 200 kHz
- an 3008 SWT 101 ms ® VBW 1tz Mode Auto Sweep

10.182.00 Mz

|CF 2.595 GHz 10001 pts 0 MHz/ Span 20.0 MHz
05:38:19 AM 05/23/2024
e e
- At 008 SWT 100 ms = VBW MHz  Mode Auto Sweep - Att 008 SWT 100 ms = VBW MHz  Mode Auto Sweep.
- o L Bl b 4.867 déim e i il e
i, " | Vo oA roghd by edni?
i
T Al 211133 dl
‘ u
10001 pts 0 MHz/ Span 20.0 MHz | | |CF 2.595 GHz. 10001 pts 0 MHz/ Span
. T L L b
05:38:47 AM 05/23/2024 05:40:05 AM 05/23/2024
e e
- Ar 008 SWT 101 ms = VBW MHz  Mode Auto Sweep - Ar 3000 SWT 101 ms ® VBW MHz  Mode Auto Sweep.
i i . u 0] H1 11.499 dim- F Y
ety = A i
i
9 14,501 dBer
M
|CF 2.595 GHz 10001 pts 0 MHz/ Span 20.0 MHz | | |CF 2.595 GHz 10001 pts .0 MHz/ Span 20.0 MHz
05:40:32 AM 05/23/2024 05:41:51 AM 05/23/2024

TEL : 886-3-327-3456
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG440146C

FR1 n38 / 20MHz / DFT-S OFDM / Middle Channel / Full RB

P1/2 BPSK

Ref Level 30,00 B Offset 35008 = REW 500 kHz

- an 3008 SWT 101 ms ® VBW 2wtz Mode Auto Sweep

|GF2.595 Ghx

70001 pis

0 Mz

05:33:50 KM 05/23/2024

Span 40.0 WAz

FR1 n38 / 20MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

Ref Level 30,00 B Offset 35008 = REW 500 kHz
= A 3008 SWT 101 ms = VBW 2 Mtz Mode Auto Sweep

Ref Level 30,00 B Offset 35008 = REW 500 kHz

= A 3008 SWT 101 ms = VBW 2tz Mode Auto Sweep

il
2508
20 dBow 021) .11 o]
4116139 L, — e 22,608 00 Mz
10,
0 dtr
10dtm
i
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FR1 n38 / 30MHz / DFT-S OFDM / Middle Channel / Full RB
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Report No. : FG440146C

FR1 n38 / 40MHz / DFT-S OFDM / Middle Channel / Full RB

P
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16QAM
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Occupied Bandwidth

Mode FR1 n38 : OB BW(MHz) / DFT-S OFDM

BW 10MHz 20MHz 30MHz 40MHz

Mod. P1/2 BPSK P1/2 BPSK P1/2 BPSK PI1/2 BPSK
Middle CH 8.68 18.05 27.26 36.11

Mode FR1 n38 : OB BW(MHz) / CP OFDM

BW 10MHz 20MHz 30MHz 40MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 8.69 8.68 18.45 | 18.45 | 28.20 | 2822 | 38.07 | 38.18

Mod. 64QAM |256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM |256QAM
Middle CH 8.69 8.68 18.37 | 18.36 | 28.28 | 2821 | 38.22 | 38.24

TEL : 886-3-327-3456 Page Number : A12-80f 33
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Report No. : FG440146C

FR1 n38 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

P1/2 BPSK

tiVie Spactrum

Ref Level 30,00 dBn  Offset 35008 = REW 200 kHz
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64QAM
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ultiView Spactrum
Ref Level 30,00 dBn  Offset 35008 = REW 200 kHz
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M 1 2591044 GHz 18,71 6Bm Oce B 8.697 443 998 MHz M 1 2584321 GHz 1132d8m Oce B 8689568 367 MHz
n 1 259063746 1049 dim Occ B Centroid 2.594986 15 GHz n 1 25906461 Gz 531 dim Occ B Gentroid 2594990834 Gz
n 1 25993319 GHe 750 dém O B Freq Oifset 13819636513 kHz n 1 3356 GH 495 dBm Occ B Freq Oifset 515592119 kHe
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Report No. : FG440146C

FR1 n38 / 20MHz / DFT-S OFDM / Middle Channel / Full RB

P1/2 BPSK

ultiView Spactrum
Ref Level 30,00 dBn  Offset 3.50 08 = REW 500 kHz

05:33:24 KM 05/23/2024

- 3000 SWT_1.01ms @ VBW 2wtz Mode Auto Sweep
| |1 Occupied Bandwidth
» o
T - I LR
0
b
o, T
\F “‘rﬂ
m W,
o L L
M oy Mo
g e T e
|cssan 001 prx G Span 40.0 MHz
2 Misrker Table
mi 1 2599316 GHz 19.41 dBm Oce B 18.059673 826 MHz
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ultiView Spectrum
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i 1 2597318 GHz 15.75 dBm O 18.379 135038 MHz i 1 2589685 GHe 12.48 dBm Occtw 18,365 796 539 MHz
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SPORTON LAB.

e %FCC RADIOTEST REPORT

Report No. : FG440146C

FR1 n38 / 30MHz / DFT-S OFDM / Middle Channel / Full RB

P1/2 BPSK

ultiView Spectrum
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG440146C

FR1 n38 / 40MHz / DFT-S OFDM / Middle Channel / Full RB
P1/2 BPSK

Reflevel 3000 dBm  Offset 35005 & KEW 1 Mtz
- are 3000 SWT 101 ms  VBW 3 Mz Mode Ao Swesp
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG440146C

Conducted Band Edge

FR1 n38 / 10MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / 1RBO

Power Limit -10dBm

-25.69 dBm Pass

ul Spectrum
Ref Level 40.00 dBm  Offset 10.60 d8

1 Spurious Emissions

Mode Auto Sweep

S6L
Count 100/100

RefLevel 20.000Bm  Offset 10.6008 = RBW 10 khz
= At 3048 & SWT 100 ms & VBW 30 kHz

Mode Sweep
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2560 GHz 2565 GHz 1.000 MHz 2.56431 GHz -31.05dBm 18.05 dB 2 Result Summan None
2565 Gtz 2560 Gz 1,000 M 256895 GHz 10,65 dBm -0.65 dB
2569 Gtz 1570 GHz 200000 kHz 257000 GHz 1365 dBm 365 dB el [Re) 1000 Mz -25.69 dBm
2570 Ghz 2580 GHz 100,000 iz 257091 GHz 19.34 dBm 10.66 dB TeTotal 25,69 dBm
sy NN . : ety RN
os:15:17 s 07/10/2024 08:41:56 P 07/10/2024
Highest Band Edge / IRBmax Power Limit -10dBm -26.43dBm Pass
ul Spectrum . Spectrur
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1 Spurious Emissions 1 ACR 1Rm Avg
Sr-l-u US_LINE | ABS 002 T
20 dBr m‘ T
0 ‘| ‘L 10
a { o
1
10 By h ‘h 0
LRI
¥ -20
o i i i" Iy,
i 30
| fh | m
il “| i { il il a0 . |
E & n ) 8
PATwA A T R L ‘
50 e - ; HEHer L e
2.61GHz 10005 pts 3.5 MHz/ 2.645 GHz | 1 ] “ f ‘f i,“\‘lIIJHn\"\‘ !
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2161064z 2620 GHz 100000 kiz 261906 GHz 21.51 dBm -8.49 dB |CFEFHT 1001 pts 200.0 khz/ ' __Span 20 MHz
2620 GHz 2621 GHz 200.000 kHz 2.62003 GHz -14.78 dBm -4.78 dB 2 Result Summan None
2621 Gtz 2625 Gz 1.000 Mz 262128 GHz 1005 dBm -0.05 dB
2625 Ghz 2650 GHz 1,000 Mtz 262515 GHz 2805 dBm -15.05 dB Tal (Rel) 1000 Wiz 2643 dBm
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG440146C

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00dBm  Offset 10.50 08

jos:14:51 B 07/10/2024

08:20:14 BN 07/10/2024

Ref Level 40.00dBm  Offset 10.60 48 Mode Auto Sweep saL Mode Auto Sweep sGL
Count 100/100 (i
1 Spurious Emissians
Limit Chec) PASS 5!
Line _SPUR|OUS_LINE_ABS_0d2 PASS 55
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. AP g et Ww‘
SRR e k
-30 dBmr I
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-50 dBmr T T
2.545 GHz 10005 pts. 3.5 MHz/ 2.58 GHz 2.61GHz 10005 pts .5 MHz/ 2645 GHz
Result Summary esult Summary
2545 GHz 2.560 GHz 1.000 MHz 255993 GHz -36.96 dBm -11.96 dB 2510 6Hz 2620 GHz 100.000 kHz 261757 GHz B8.64 dBm -21.36 dB
2.560 GHz 2.565 GHz 1.000 MHz 256470 GHz -32.97 dBm -19.97 dB 2620 GHz 26216Hz 200.000 kHz 2.62006 GHz -20.99 dBm -10.99 dB8
2565 GHz 25689 GHz 1.000 MHz 2.56704 GHz -24.18 dBm -14.18 dB 2621 GHz 2625 GHz 1.000 MHz 2.62124 GHz -21.50 dBm -11.50 dB
2569 GHz 21570 GHz 200000 kHz 256099 GHz -21.57dBm -11.57 d& 2625 GHz 2630 6Hz 1.000 MHz 262505 GHz -30.76 dBm 17.76 dB
2570 Ghz 2,580 Ghz 100.000 kHz 257892 GHz 8.65dBm -21.35 dB 2630 GHz 2645 GHz 1.000 MHz 263013 GHz -35.59 dBm -10.59 d8
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG440146C

FR1 n38 / 10MHz / DFT-S OFDM / QPSK

Lowest Band Edge / 1RBO

pectrum

Ref Level 40.00 dBm  Offset 10.60 d8 Mode Auto Sweep
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2570 GHz 2580 GHz 100,000 kiz 257086 GHz 20.43 dBm

jos: 34:52 Pu 07/10/2024

Highest Band Edge / 1IRBmax
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